SPORTON LAB.

FCC RF Test Report

Report No. : FG622604

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 11.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PABS
10d n 10 dBm f‘l\
ode j’ i\\ 0 dBm J k
-10 d8m ! +
“SPURIOUS_LINE_ABS_ / \"(ﬁ /‘Jr l\
-20 dm Y b
F M i AT
M-’lr{\wnv Y e ) ) 5
e ol | T
,
60 dB

Start 1.84 GHz 3003 pts Stop 1.865 GHz | || Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit | Rangelow | RangeUp | RBW | Frequency | __pPowerabs | ALimit

L840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -30.88 dBm -17.88 d8 1.895 GHz 1.910 Ghz 100.000 kHz 1.90915 GHz 18.30 dBm -11.70 dB

1.849 GHz 1.850 GHz 150.000 kHz 1.84999 GHz -23.30 dBm -10.30 dB 1010 GHz Toiici: | 150 Coo it Tl o5 e dBn T

1.850 GHz 1.865 GHz 100.000 kHz 1.85082 GHz 18.31 dBm -11.69 d& 1,911 GHz 1.920 GHz 1,000 MHz 1.91105 GHz -28.03 dBm -15.03 dB

——
w )
[| [} [ il ] (T —

Date: 24 MAR 2016 11:18:35

Date: 24 MAR 2016 11:29:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum £ Spectrum =
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8Bm Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_|LINE_ABS PABS Line _$PURIOUS_|LINE_ABS PABS
20 db 20 dB
10 dBr 10de
0d8 JMN SRS S—" \ 0 dp . e v \
-10 dBm -10 dB
SBURIOUS_LINE_ABS_ , l \
-20 dém J Ll -20 di ]‘
30 dB and
) b g P
~40 dBm N ki)
-50 d8 -50 dBm
co:d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | (|| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E"‘i”i‘"l‘s | | | | Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | __Powerabs |  ALimit
1.640 GHz 1.849 GHz 1.000 MHz 184801 GHz -35.80 dém -22.80 dB 1.895 GHZ 1.910 GHz | 100.000 Kz 1.80703 Gz 0.63 dom -29.37 0B
1.849 GHz 1.850 GHz 150.000 kHz 1.84999 GHz -37.51 dBm -24.51 dB 1010 GHz 1011 GHz 150,000 kHz 1.01001 GHz 36.53 dbm 55538
R ae LRcEre 100.000 kHz 1.86203 GHz 0.54 dBm -29.46 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91127 GHz -31.59 dém -18.59 dB
—
- y
L J LU ] )i ) LTI —

Date: 24 MAR 2016 11:21:59

Date: 24 MAR 2016 11:31:39

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-19 of 28




SPORTON LAB.

FCC RF Test Report

Report No. : FG622604

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11.00 d& Mode Auto Sweep

Date: 24 MAR. 2016 11:37:01

L

Date: 24 MAR 2016 11:59:11

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 "Ei”e BPURIOUS_LINE_ABS PABS 20 dh!::(ﬂ sPURIOUS_LINE_ABS PABS ﬂ
10d n 10 dém H
0dB # \ 0 dém J k
-10 dBm ,’\\\
“SPURIOUS_LINE_ABS_ /] A 1
. L I A"
a0d i A, thom v le | A "J\U ¥ "
y W/
AV M, I
v v L8

=50 dBm
60d 60 de
Start 1,84 GHz 3003 pts Stop 1.87 GHz | 'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW L Frequency | Ppowerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 184896 GHz -29.81 dém -16.81 d8 1.890 GHz 1.910 GHz 100.000 kHz 1.90891 GHz 19.26 dBm -10.74 dB

1.849 GH2 1.850 GHz 200.000 kHz 1.84993 GHz ~25.47 dBm -12.47 d8 1.910 GHz 1.911 GHz | 200.000 kHz 1.91002 GHz -24.73 dBm -11.73 ds

1,850 GHz 1.870 GHz 100.000 kHz 185100 GHz 19.44 dBm -10.56 d& 1011 GHz 1990 GHzZ 1,000 MH2 61118 GIE =57 66 dbm P

——
m Y
[| JU [

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum £ Spectrum =
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8Bm Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_) INE_ABS PAES Line _$PURIOUS_|INE_ABS PABS
20 dBrm 20 dé
10 der 10de
0de » 0de A |
f.\,w.ww P Py W -\ v vy A}
-10 d8m -10 de
SPURIOUS_LINE_ABS_ [ l \
-20 d8m I L -2q d \
a0d8 sha
[ L e,
-40 def Y -40 d8m ? ““-M
-50 d8 -50 dem
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz_|||[ Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E"‘i”i‘"l‘s | | | | Spurious Emissions
|—Range Low Range Up RBW Erequency Power Abs ALimit Rangelow | Rangeup | RBW [ Frequency | PowerAbs |  alimit
Lewaw JigdaoH2 3:000 M= 1.84835 GHz -34.37 dBm -21.37 d8 1.890 GHz 1.910 GHz | 100.000 kHz 1.89393 GHz 0.37 dém -29.63 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84999 GHz -38.29 dBm -25.29 dB 1010 GHz 1011 GHz 500,000 kHz 1.91002 CHz TS o0 B
R ae LEecre 100.000 kHz 1.86761 GHz 0.47 dBm -29.53 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91182 GHz -32.53 dBm -19.53 dB
—
- .
L J LU ] )i ) CL T —

Date: 24 MAR 2016 13:49:20

Date: 24 MAR 2016 12:03:07

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-20 of 28




SPORTON LAB.

FCC RF Test Report

Report No. : FG622604

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24 MAR 2016 11:38:11

L

Date: 24 MAR 2016 12:00:20

o
Spectrum "g’ Spectrum I 5
Ref Level 30.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 "Ei”e BPURIOUS_) INE_ABS PABS 20 db!::P sPURIOUS_LINE_ABS PABS
10d n 10 dem ﬂ
ode ” 0 dem .) \
-10 dém 4 J
“SPURIOUS_LINE_ABS_ ( " \
-20 dBm i f i
a0d J'lA'r HW uﬁMvAw. " \lﬂ\ { 1 h IVHM' V’\W \1 Iy
W W] | eV
¥ \J} v
50 d
60d 50 dB
Start 1.84 GHz 3003 pts Stop 1.87 GHz__ | Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit | Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
L840 GHz L.B4s Gz 1.000 MHz 1.84627 GHz -20.11 dBm -7.11d8 1.890 GHz 1.910 GHz | 100.000 kHz 1.90891 GHz 17.72 dém -12.28 dB
1848 G LBE0 e U000 e 1:64999.GHz ~25.18 dBm -12.18 dB 1.910 GHz 1.911 GHz 200.000 kHz 191001 GHz -24.14 dBm -11.14 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85111 GHz 18.66 dBm -11.34 dB 1 11 Che 180 Griz. WG L o1504 Ol <5565 diim T
————
g .
[| [ I ] mﬁr_‘

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dém Offset 11.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 11,00 dB Mode Auto Sweep

@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
ine $PURIOUS_)INE_ABS PABS Line _$PURIOUS_)LINE_ABS PABS
20 b 20 dB
10 dBr 10de
od [ NPT PP IR WY M e ww«'\
-10 dBm {
SPURIOUS_LINE_ABS_ [ \
-20 dBm [ E
-30 d8 +
- (/ .
a8 i 240 dBm
-50 d8 -50 dBm
60 d 60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz_|||[ Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E"‘i”i‘"l‘s | | | | Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | __Powerabs |  ALimit
1.640 GHz 1.849 GHz 1.000 MHz 1.84862 GHz -36.01 dém -23.01 d 1.850 GHz 1.910 Ghz | 100.000 kHz 1.80508 GHz ~0.93 dom -30.95 0B
1.849 GHz 1.850 GHz 200.000 kHz 1.84999 GHz -39.27 dBm -26.27 dB 1010 GHz 1011 GHz 200.000 kHz 1.91007 GHz 36.60 dbm 2566 dB
LUSy GHz 1.870-uHe 100.000 kHz 1.86879 GHz -0.58 dBm -30.58 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91127 GHz -34.35 dBm -21.35 dB
—
- y
L J LU ] )i ) LTI —

Date: 24 MAR 2016 11:42:47

Date: 24 MAR 2016 12:04:17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-21 of 28



SPORTON LA

FCC RF Test Report

Report No. : FG622604

Conducted Spurious Emission

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrur ([ spectrum
Ref Level 0.00 dem Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit fheck PARS
-10 dgfiR—fBURIOUS | INE ARS PARS -10 ddfiR—fPURIOUS LINE ARS PARS
| SPURIOUS_LINE_ABS
-20 dB
-30 dB
n 40 dB "
: . Y o PP A | I = = =
gt N
50 der
70dp =70 dB
-80 dB -80 del
90 de o0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 740.89705 MHz -48,39 dBm -35.32 dB 30.000 MHz 1.000 GHz | 1.000 MHz 895.04998 MHz -48.37 dBm -35.37 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -48.83 dBm -35.83 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -48.49 dBm -35.49 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.80405 GHz -47.67 dBm -34.67 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.71983 GHz -47.53 dBm -34,53 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.55104 GHz -42.66 dBm -29.66 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.08041 GHz -42.80 dBm -29.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31809 GHz -42,55 dBm -29.55 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.70629 GHz -42.71 dBm -29.71 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.07736 GHz -39.,04 dBm -26.04 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.07036 GHz -39.08 dBm -26.08 dB
ST
l )i j T oa ( )| J TN oa

Date: 24 MAR 2016 10:08:57

Date: 24 MAR 2016 10:09:52

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 d&

Ref Level 0.00 dBm
SGL Count 100/100

Mode Auto Sweep

Offset 11.00 dB

Mode Auto Sweep

@1 Avgpwr @1 Avgpwr
Limit Tm.—k Limit ¢heck PABS
-10 ddRR—HPURIOUS LINE_ARS -10 ddAR—FRURIOUS | INE_ARS PARS
| SPURIOUS. LINE_ABS_ | SPURIOUS. LINE_ABS_.
20 dB 20 dB
=30 di -30 di
4008 p T ~ Ao SRR ||| 40 @8 o SRy VRN
ey A o vy P
okt R
-60 dB -60 dB
70 dB 70d8
80de 80dB
-90 dBi -90 dBr
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Sllle 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 900.38231 MHz -48,26 dém -35.26 dB 30.000 MHz 1.000 GHz 1.000 MHz 866.93403 MHz -48.28 dBm -35.28 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80579 GHz -49.30 dBm -36.30 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80957 GHz -49.54 dBm -36.54 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.70580 GHz -47.56 dBm -34,56 dB 1.920 GHz 3.000 GHz | 1.000 MHz 2.84075 GHz -47.45 dBm -34.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.06641 GHz -42.75 dBm -29.75 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.06291 GHz -42.85 dBm -29.85 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,70829 GHz -42.82 dBm -29.82 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.69479 GHz -42.84 dBm -29.84 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.77996 GHz -38.91 dBm -25.91 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.07436 GHz -38.94 dBm -25.94 d&
— m—
L H J L JL J q L

Date: 24 MAR.2016 10:11:29

Date: 24 MAR.2016 10:12:23

SPORTO
TEL : 886

N INTERNATIONAL INC.
-3-327-3456

FAX . 886-3-328-4978

Page Number 1 A2-22 of 28




SPORTON LAB.

FCC RF Test Report

Report No. : FG622604

LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 11.00 dé

SGL Count 100/100

Mode Auto Sweep

pectrum

Ref Level 0.00 d8Bm Offset 11.00 dé

SGL Count 100/100

Mode Auto Sweep

Date: 24 MAR 2016 10:22:06

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ARS PABS -10 ddpR—FPURIONS | INE_ABS PABS
10US_LINE_ABS “SPURIOUS_LINE_ABS
20 dB
30dB
A -40 dB e
| E Y Fy WV N A 2 iy VIV R
o -
-60 der
70 d8
-80 del
-90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 704.54023 MHz -48.37 dBm -35.37 dB 30,000 MHz 1,000 GHz | 1.000 MHz 978.91304 MHz -48.30 dém -35.30 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79571 GHz -49.47 dém -36.47 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.78144 GHz -49.31 dBm -36.31 dB
1,920 GHz 3,000 GHz | 1.000 MHz 2.79325 GHz -47.55 dBm -34.55 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.81628 GHz -47.33 dém -34.33 dB
3.000 GHz .000 GHz 1.000 MHz 7.07391 GHz -42.69 dBm -29.66 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.05691 GHz -42.68 dBm -29.68 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68979 GHz -42.84 dBm -29.84 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.70079 GHz -42.71 dBm -29.71 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.78746 GHz -38.84 dBm -25.84 dB 13,000 GHz 19.500 GHz 1.000 MHz 18.06086 GHz -39.00 dBm -26.00 dB
g
l )i ] (T ] ( J{ J (O]

Date: 24 MAR 2016 10:23:13

LTE Band

2/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
Ref Level 0.00 dém Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [0 Avgrwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE_ARS PASS .10 d8pR—$BPURIOUS } INF_ABS PABS
[ SPURIOUS_ LINE_ABS._ | SPURIOUS_LINE_ABS_
20 dB 20 dB
30dB .30 dB
-40 dB — = 5= oA ||| 40 98 A R oy PSRN T
FRPRIIN | AT Y o -
hresst il
-60 dB -60 dB
-70 dB =70 dei
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 918.80310 MHz -48.23 dBm -35.23 dB 30,000 MHz 1.000 GHz 1.000 MHz 884.38531 MHz -48.35 dBm -35.35 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -47.18 dBm -34.18 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78774 GHz -49.26 dBm -36.26 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.81880 GHz -47.50 dém -34,50 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.82024 GHz -47.49 dBm -34.49 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.55204 GHz -42.56 dém -29.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05191 GHz -42.71 dBm -29.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30959 GHz -42.70 dBm -29.70 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70329 GHz -42.69 dBm -29.69 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.77196 GHz -39.12 dBm -26.12 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.77846 GHz -39.03 dém -26.03 dB
~ .ﬁ-ir_
L )| J Qnin ( ] J ¢ “

Date: 24 MAR.2016 10:30:09

Date: 24 MAR.2016 10:31:12

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-23 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG622604

LTE Band 2/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

S[) ectrum %J 4] trum %‘
Ref Level 0.00 dém Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddpR—HPURIOUS J INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30dB
. 40 dB 2
; = = I PPV 2 e = a VA
-y
ot st
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low RangeUp | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 870.32734 MHz -48.43 dBm -35.43 dB 30.000 MHz 1.000 GHz | 1.000 MHz 957.09895 MHz -48.47 dBm -35.47 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -49.33 dém -36.33 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.65130 GHz -49.32 dBm -36.32 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.79505 GHz -47.54 dBm -34.54 dB 1,920 GHz | 3.000 GHz 1.000 MHz 2.79217 GHz -47.55 dBm -34,55 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.06191 GHz -42.77 dBm -29.77 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.07691 GHz -42.72 dBm -29.72 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68429 GHz -42.79 dBm -29.79 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.68579 GHz -42.41 dBm -29.41 d&
13.000 GHz 19,500 GHz 1.000 MHz 18.06686 GHz -39.12 dBm -26.12 dB 13,000 GHz 19.500 GHz 1.000 MHz 16.78196 GHz -38.68 dBm -25.68 dB
T
l )i ) T o8 [ )| J TN oa

Date: 24 MAR 2016 10:32.58

Date: 24 MAR 2016 10:33:53

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum o pectrum .
Ref Level 0.00 dém Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (lerk PABS
SPURIONS JINE ABS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defR—¢
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB -30 dB
40 dp — - - S W -40 dBr g = = = e Y e
Ao/ o
-y e Be
Vel hond
50 dB -0 de
-70 dei -70 dB;
dBr -80 dBr
-90 de -90 dey
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 891.65667 MHz -48.33 dBm -35.33 dB 30,000 MHz 1,000 GHz | 1.000 MHz 888.74813 MHz -48.19 dBm -35,19 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.64711 GHz -49.32 dém -36.32 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80327 GHz -49.33 dém -36.33 d8
1,920 GHz 3.000 GHz | 1.000 MHz 2.83715 GHz -47.65 dém -34,65 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.66189 GHz -47.54 dBm -34,54 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04791 GHz -42.79 dém -29.79 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.07191 GHz -42.64 dBm -29.64 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70279 GHz -42.83 dBm -29.83 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.70129 GHz -42.76 dBm -29.76 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.78596 GHz -39,03 dBm -26.03 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.78296 GHz -38.90 dBm -25.90 dB
~ .W_-
L )| J Qi L ] J ¢ -

Date: 24.MAR.2016 10:41:53

Date: 24 MAR 2016 10:42:48

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-24 of 28




SPORTON LAB.

FCC RF Test Report

Report No. : FG622604

LTE Band 2/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dg Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ARS PASS .10 d8RR—HPLRIOUS | INE_ARS PABRS
| SPURIOUS_LINE_ABS
-20 dB
-30dp
" 40 dB 2
3 A -~ e PSR T y = o = VAR
i, s 5
-60 der
70 d8
-80 del
-90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 973.09595 MHz -48.31 dBm -35.31d8 30,000 MHz 1,000 GHz | 1.000 MHz 882.93103 MHz -48.54 dem -35.54 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -38.88 dBm -25.88 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83769 GHz -40.46 dBm -27.46 dB
1,920 GHz 3,000 GHz | 1.000 MHz 2.66549 GHz -47.63 dBm -34.63 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.80405 GHz -47.60 dBm -34.60 dB
3.000 GHz .000 GHz 1.000 MHz 5.55254 GHz -42.29 dBm -29.25 dB 3.000 GHz 5.000 GHz 1.000 MHz 5.55254 GHz -42.83 dBm -29.83 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.71279 GHz -42.67 dBm -29.67 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31609 GHz -42.56 dBm -29.56 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.07386 GHz -39.13 dBm -26.13 dB 13,000 GHz 19.500 GHz 1.000 MHz 16.78096 GHz -38.86 dBm -25.86 dB
~ W
( ) ] QI 8 ( ) ] I v

Date: 24 MAR 2016 11:22:54

Date: 24 MAR 2016 11:23:49

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum - p rum S
Ref Level 0.00 dém Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dem Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (Lhnrk
-10 défip—fBURIOUS | INE ARS PARS -10 ddfiR—fBURIONS LINE ARS
|_SPURIOUS_LINE_ABS_ |_SPURIOUS_LINE_ABS_
-20 d -20 dB
-30 dB -30 dB
-40 dB = < s WASAN ey ~ Ao s b
ol PV T et RS B
-60 dB -60 dB
-70 dB -70 dBi
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 997.33383 MHz -48.35 dBm -35,35 dB 30,000 MHz 1,000 GHz | 1.000 MHz 900.38231 MHz -48.38 dBm -35.38 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82048 GHz -49.40 dBm -36.40 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.66138 GHz -49.22 dém -36.22 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.69032 GHz -47.58 dém -34,58 dB 1,920 GHz | 3,000 GHz 1.000 MHz | 2.68564 GHz -47.65 dBm -34.65 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.62003 GHz -42,77 dBm -29.77 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.62003 GHz -42.68 dBm -29.68 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.29984 GHz -42.65 dBm -29.65 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.71079 GHz -42.63 dBm -29.63 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.77296 GHz -38.93 dBm -25.93 db 13.000 GHz 19.500 GHz 1.000 MHz 18.09436 GHz -39.10 dBm -26.10 dB
~r -m-m_
J{ J QI ( J J 4 ()

L

Date: 24.MAR.2016 11:25:25

Date: 24 MAR 2016 11:26:20

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-25 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG622604

LTE Band

2/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 11.00 dé

SGL Count 100/100

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ARS PABS -10 ddpR—FPURIONS | INE_ABS PABS
10US_LINE_ABS “SPURIOUS_LINE_ABS
-20 dB
-30dp
" 40 dB A
3 = 7 - VA . x| e o P
oy o —
et st
-60 der
70 d8
-80 del
-90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -48.20 dBm -35.20 d& 30,000 MHz 1,000 GHz | 1.000 MHz 938.67816 MHz -48.45 dem -35.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80495 GHz -49.28 dém -36.28 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83223 GHz -49.39 dBm -36.39 dB
1,920 GHz 3,000 GHz | 1.000 MHz 2.62950 GHz -47.70 dém -34,70 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.67521 GHz -47.45 dBm -34.45 dB
3.000 GHz .000 GHz 1.000 MHz 5.68753 GHz -42.12 dBm -29.12 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.05491 GHz -42.57 dBm -29.57 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68979 GHz -42.67 dBm -29.67 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.70079 GHz -42.68 dBm -29.68 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.78196 GHz -39.06 dBm -26.06 dB 13,000 GHz 19.500 GHz 1.000 MHz 16.78646 GHz -39.05 dBm -26.05 dB
g
l )i ] (T ] ( J{ J (O]

Date: 24 MAR 2016 11:32:34

Date: 24 MAR 2016 11:33:29

LTE Band

2/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
Ref Level 0.00 dém Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [0 Avgrwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE_ARS PASS .10 d8pR—$BPURIOUS } INF_ABS PABS
| SPURIOUS_LINE_ABS_ |_SPURIOUS_LINE_ABS_
20 dB 20 dB
30dB .30 dB
B B A
40 d = = ] > A -40 dl I y = S A v g
s o e oy
-60 dB -60 dB
-70 dB =70 dei
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 965.33983 MHz -48.33 dBm -35.33 dB 30,000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -48.28 dBm -35.28 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83517 GHz -48.99 dém -35.99 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -40.76 dBm -27.76 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.67773 GHz -47.56 dBm -34,56 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.67125 GHz -47.44 dBm -34.44 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.05241 GHz -42.77 dBm -29.77 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.55354 GHz -42.51 dBm -29.51 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68529 GHz -42.79 dBm -29.79 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70479 GHz -42.82 dBm -29.82 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.09686 GHz -39.12 dBm -26.12 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.77546 GHz -38.83 dBm -25.83 dB
~ .ﬁ-ir_
L )| J Qnin ( ] J ¢ “

Date: 24 MAR.2016 11:43:43

Date: 24 MAR.2016 11:54:26

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-26 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG622604

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

S[) ectrum %1 pe trum ?
Ref Level 0.00 dem Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddpR—HPURIOUS J INE ARS PABS .10 diRR—HBURIOUS }INE ABS PABS
| SPURIOUS_LINE_ABS
-20 dB
-30 dB
d A 4 A
-40 dBy y r -40 dB — = = A
-3 1) pro— 3 A
-60 dB -60 dBr
70 dB =70 dB
80 dB -80 dB
o0 de o0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz -48.34 dBm -35.34 dB 30.000 MHz 1.000 GHz | 1.000 MHz 988.12344 MHz -48.48 dBm -35.48 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -48.32 dBm -35.32 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.68321 GHz -49.10 dBm -36.10 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.80081 GHz -47,39 dBm -34,39 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.80189 GHz -47.69 dBm -34.69 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.61353 GHz -42.31 dBm -29.31 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.04691 GHz -42.71 dBm -29.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70679 GHz -42.60 dBm -29.60 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.70079 GHz -42.88 dBm -29.88 d&
13.000 GHz 19,500 GHz 1.000 MHz 18.08236 GHz -39.,08 dBm -26.08 dé 13,000 GHz 19.500 GHz 1.000 MHz 18.11936 GHz -39.06 dBm -26.06 dB
~7 W
( ) ] QI 8 ( ) ] T e

Date: 24 MAR 2016 11:56:03

Date: 24 MAR 2016 11:56:57

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - p rum S
Ref Level 0.00 dém Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dem Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (Lhnrk
-10 défip—fBURIOUS | INE ARS PARS -10 ddfiR—fBURIONS LINE ARS
|_SPURIOUS_LINE_ABS_ |_SPURIOUS_LINE_ABS_
20d 20 dB
-30 dB -30 dB
-40 dB ] . = Ao ||| 40 der S T A
vl o o
60 dB 60 dB
-70 dB -70 dBi
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 928.98301 MHz -48.35 dBm -35.35 dB 30,000 MHz 1,000 GHz | 1.000 MHz 824.76012 MHz -48.36 dBm -35.36 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -49.35 dém -36.35 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.47415 GHz -49.46 dBm -36.46 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.68924 GHz -47.67 dém -34,67 dB 1,920 GHz | 3,000 GHz 1.000 MHz | 2.82492 GHz -47.57 dBm -34,57 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.67353 GHz -42.27 dBm -29.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.04541 GHz -42.78 dém -29.78 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69329 GHz -42.68 dBm -29.68 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.69829 GHz -42.74 dBm -29.74 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.09436 GHz -39.08 dBm -26.08 de 13.000 GHz 19.500 GHz 1.000 MHz 18.07886 GHz -38.97 dBm -25.97 dB
~r -m-m_
L J{ J QI ( J J 4 ()

Date: 24.MAR.2016 12:05:11

Date: 24 MAR 2016 12:06:15

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-27 of 28



saronas. FCC RF Test Report

Report No. : FG622604

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0170
40 Normal Voltage 0.0158
30 Normal Voltage 0.0187
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0053
0 Normal Voltage 0.0152

-10 Normal Voltage 0.0129 PASS
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0269
20 Maximum Voltage 0.0199
20 Normal Voltage 0.0000
20 Battery End Point 0.0035

Note:

1. Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.3 V. ; Maximum Voltage = 4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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